STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspection

Contract # 04-0120F4
Bay Area Branch
690 Walnut Ave.St. 150 Cty: SF/ALA Rte: 80 PM: 13.2/13.9
Vallejo, CA 94592-1133 File# 69.25B

(707) 649-5453
(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE REPORT

Location: Changxing Island, Shanghai, P.R. China Report No: NCR-000377
Prime Contractor: American Bridge/Fluor Enterprises, a vV Date: 03-Aug-2009
Submitting Contractor: Zhenhua Port Machinery Company, Ltd (ZPMC), Changxing Island NCR # ZPMC-0351

Type of problem:

Welding Concrete [1 Other []
Welding Curing [1 Procedural [1  BridgeNo: 34-0006
Joint fit-up [J Coating L1 Other [J]  Component: OBG Floor Beam Sub-assembly

Procedural [ Procedural [1 Description:

Reference Description: Excessive weld size on single pass welds on OBG Floorbeams

Description of Non-Conformance:

During random in-process visual inspection of Floor Beams FB011-030-020,041, FB011-033-034,
FB011-028-034, Caltrans Quality Assurance (QA) Inspector observed single pass fillet welds that exceeded the
maximum allowable single pass weld size of 9mm. The weld sizes measured approximately 12mm and 14mm.

N

1510 08-03-2009

04-0120F4f

LN
1510 08-03-2009
# 04-0120F4

Applicablereference:

Approved WPS#WPS—-B — T — 2133

Who discovered the problem:  Dhanasingh Sukanthan

Name of individual from Contractor notified: Wang Wen Bin
Time and method of notification: 1500 hours, verbal

Name of Caltrans Engineer notified:  Ching Chao

Time and method of notification: 0800 hours, verbal

QC Inspector's Name: Zhan Hal Feng

Was QC I nspector awar e of the problem:

TL-15,Quality Assurance -- Non-Conformance Report Page 1 of 2



QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
( Continued Page 2 of 2 )

Yes[] No
Contractor's proposal to correct the problem:
N/A
Comments:
Thisreport is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Mazen Wahbeh, +(86) 134.7247.7571, who represents the
Office of Structural Materials for your project.

I nspected By: Tsang,Eric SMR

Reviewed By: Wahbeh,Mazen SMR

TL-15,Quality Assurance -- Non-Conformance Report Page 2 of 2



DEPARTMENT OF TRANSPORTATION - District 4 Toll Bridge
333 Burma Road
Oakland CA 94607

Gftrans Tel: Fax:
NON-CONFORMANCE REPORT TRANSMITTAL

To: AMERICAN BRIDGE/FLUOR, A JV Date: 16-Aug-2009
375 BURMA ROAD
OAKLAND CA 95607 Contract No: 04-0120F4
04-SF-80-13.2/13.9
Dear: Mr. Charles Kanapicki Job Name: SAS Superstructure
Attention: Mr. Thomas Nilsson  Project/Fabrication Manager Document No: 05.03.06-000340
Subject: NCR No. ZPMC-0351

Reference Description:  Excessive weld size on single pass welds on OBG Floorbeams

The attached Non-Conformance Report describes an occurrence where the contractor did not comply with arequirement of the contract document as
indicated below:
Materia or Workmanship not in conformance with contract documents.
Quality Control (QC) not performed in conformance with contract documents.
L] Recurring QC issue that constitutes a systematic problem in quality control.
[ Non-Conformance Resolved.
Material Location: OBG Lift:
Remarks:
During random in-process visua inspection of Floor Beams FB011-030-020,041, FB011-033-034, FB011-028-034, Caltrans Quality
Assurance (QA) Inspector observed single pass fillet welds that exceeded the maximum allowable single pass weld size of 9mm. The
weld sizes measured approximately 12mm and 14mm.
Action Required and/or Action Taken:
Submit weld repair to engineer for review.

Transmitted by: Bill Howe
Attachments: ZPMC-0351

cc: Rick Morrow, Gary Pursell, Peter Siegenthaler, Stanley Ku, Brian Boal, Doug Coe, Jason Tom, Contract Files, Ching Chao
File: 05.03.06

Y/ 05.03.06-000340,NCT
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Ameri[}aﬂ d AMERICAN BRIDGE/FLUOR ENTERPRISES, a JV

Bridge F L u o R P.0. BOX 23223 Oakland, CA 94623

Phone (510) 419-0120 / Fax (510) 839-0666

A JOINT YENTURE

NCR PROPOSED RESOLUTION

To: CALTRANS - SAS Superstructure Dated: 24-Aug-2009

333 Burma Road Contract No.: 04-0120F4

Oakland CA 94607 04-SF-80-13.2/ 13.9
Attention: Pursell, Gary Job Name: SAS Superstructure

Resident Engineer Document No.: ABF-NPR-000345 Rev: 00
Ref: 05.03.06-000340

Subject:  NCR No. ZPMC-0351

Contractor's Proposed Resolution:
Reference Resolution: ~ ZPMC will remove the excessive weld. ZPMC will submit inspection reports at a later date to close this NCR.

ZPMC will remove the excessive weld. ZPMC will submit inspection reports at a later date to close this NCR.

Submitted by:
Attachment(s): ABF-NPR-000345R00

Caltrans' comments: Status: AAP
Date: 28-Aug-2009

The response is acceptable, but the Non-Conformance is not closed.

Please provide documentation of the weld removal mentioned above, and provide acceptable inspection documentation after re-welding. The
Department will review the Contractor's proposal to close Non-Conformance ZPMC-0351 at that time.

Submitted by:  Wright, Doug Date: 28-Aug-2009
Attachment(s):
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Ameri[}aﬂ d AMERICAN BRIDGE/FLUOR ENTERPRISES, a JV

Bridge F L u o R P.0. BOX 23223 Oakland, CA 94623

Phone (510) 419-0120 / Fax (510) 839-0666

A JOINT YENTURE

NCR PROPOSED RESOLUTION

To: CALTRANS - SAS Superstructure Dated: 14-Dec-2009

333 Burma Road Contract No.: 04-0120F4
Oakland CA 94607 04-SF-80-13.2/ 13.9

Attention: Pursell, Gary Job Name: SAS Superstructure

Resident Engineer Document No.: ABF-NPR-000345 Rev: 01
Ref: 05.03.06-000340

Subject: NCR No. ZPMC-0351

Contractor's Proposed Resolution:

Reference Resolution: Per Caltrans comments to ABFJV’s NPR, ZPMC is providing documentation to show the affected areas have been
repaired, tested and found acceptable. Based on this ZPMC requests closure of this NCR.

Per Caltrans comments to ABFJV’s NPR, ZPMC is providing documentation to show the affected areas have been repaired, tested and found
acceptable. Based on this ZPMC requests closure of this NCR.

Submitted by:  Ishibashi, Joshua
Attachment(s): ABF-NPR-000345R01,;

Caltrans' comments: Status: CLO
Date: 27-Dec-2009

The documentation received closes this NCR.

Submitted by:  Howe, Bill Date: 27-Dec-2009

Attachment(s):

‘E}' Page 1 of 1



E:;}-’:_:B | ‘ No. B—530
LETTER OF RESPONSE

TO: American Bridge/Flour
DATE: 2009-12-12
REGARDING: NCR-000357 (ZPMC-0331) , NCR-000377(ZPMC-0351)

With this letter 6f response, ZPMC requests closure for CALTRANS NCR-000357 (ZPMC-0331)
& NCR-000377(ZPMC-0351) what mentioned that QA observed oversize fillet welds.

ZPMC acknowledged this problem and has issued internal NCR. ZPMC will enhance our visual
inspection at such issue and check drawing more carefully. ZPMC has arranged grinding &
welding work to fix these problems. A fter that NDT was performed to warrant welds’ quality.

Due to the meeting memo (Memo-12), it’s not necessary to issue any WWR/CWR to repair visual
defects. So, ZPMC provides internal NCR and NDT documentations, hoping CALTRANS could

take a review and consider close the NCR.

ATTACHMENT:
NCR-B-227

NCR-000357 (ZPMC-0331)
B-VT-31053
B787-MT-11743
NCR-B-240

NCR-000377 (ZPMC-0351)
B-VT-34630

B-VT-35172

B-VT-35838
B787-MT-12826
B787-MT-12679
B787-MT-12680
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Nonconformance

Report

A& TS
Project Name: S.F.O.B.B . NCR Number:
BiH AR REMMEERF _NCR%%: NCR-B227 (ZPMC-0331)
[tem: Imﬁ;'_oger Welding ]—ltem'i;{l;n;bﬂer: ‘ Drawing: - N
Practices on SP207 | 5 - E5: 0BG SP207
LRRfIE: T SP207 ﬂcmﬁim | OBG CBI2

‘t% ' R - -
Location: OBG CBI2 SP207 | Date:
fIH: l F 2009-8-12
Description of Nouconformance:
AFETREHGE:

During random in-process visual inspection on side plate (SP207), Caltrans Quality Assurance
(QA) Inspector observed the following:

L Plates X209F do not have [0mm snipe at interface arcas with plates X209E as per detail

Sheet No.SP207.

2. 8mum fillet weld was not completed full length of plate X209E as detail.

3. Arc strikes arelocated on plate X209E.

4. Undercut on weld SP207-012-059 measured 3mm in depth.

SRS REERT CB12 PRI LT SP207 i B AN RILLL T jH/E.

1. SP207 R ERUEAE X200F, 5 X209E MIBSEAI TR, W8T 10 3R89 HETL (EA).

2. X209E b 8 FRAM M AALNEREE.

3. X209E EF ARG .

4y 1842 SP207-012-059 £7 3 ZLKBEINEL .,

Work By: Prepared by: }APA%- “v1 Reviewed by QCE: Z/x:wj/; v;} /L[

WA Ly 2) T4 o w’/ RO RBTRIHEE: ooy o
O Drawing Error [0  Material Defect [ Fabrication Error [0 Other
A ReRTR AR HERR - HAIEE
Disposition: O Useasis ¥ Repair O Reject
MBI [E1H BB fHIlk
[ Recom mendation: S T

o 21% %1342[/5%; Aot B cbﬁ‘& p,vﬂ/% & 47%7 : e
Coluate welder and  Prdoace spe i i

Prepared by: K dwm Prad .97?7%7}! Approved by QCA:
12 /0 f RS i
Reason for \{unconrormancci hole S22 was sf\.a rtcmd we?.r,{ n;}'\?c-r wlﬁ»«d’ aﬁ

TEERE: 1) UJ'\J*’T )Lﬁ /u-,:’j(’l_ijtr,gt Iz ;
R’W(‘,‘tﬁ & P d-U an tioh ﬂ_&d F(.}‘dwq 'ﬁ}rf]f\ Ui_}nlt ) uu_.e&S

. _?f)_\ ’n.,,.d-_ A4 ﬂ@@j _Jﬁl?%.il_ 7 7?2; b ds 5@&_ I
crused  wndercd iJ—ef wwl , ‘
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Prevention of Re-occurrence:
FBh ’ )

s th A K A2 F 3 WESE B '7L—"i£ ) & ’“35/’% 4

Bl soportise and inspedion @l fgr>

o owner ‘ypedint aad  ehance  oluesfic weld Approved bylﬁt?ﬁ:f//{(m%‘% JATRLS

Technical Justification for Use-As-Is/Repair: [0  Attachment [0 Non-attachment
15 P B i R AR 8 B Kl

DAL RSP B R B R IRY,
TheeiRin G

Reviewed /ffitHE: _NML!!%A

Verification: & Accept?lble 00 Unacceptable

ik TEE RATpE ‘
IL{W@WJ % %?“%x%%é%: e

) B4 ¢ S g | y

I+ Weld hnugh Aale j.asfﬁﬂm o 9 ard griclyf .
2. Pix web| s2e . ‘3. R arc strike

Verified by ngjﬁ@%y\- U.,‘X'\DM.PJVV? {70' );;7/ Reviewed by QCA/SRH = FE845.
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&t DEPARTMENT OF TRANSPORTATION - District 4 Toli Bridge

+ 333 Burma Road
- Qakiand CA 94607
fblrana Tel: Fax;
NON-CONFORMANCE REPORT TRANSMITTAL

To: AMERICAN BRIDGE/FLUOR, A IV Dater G5-Avg-2009

375 BURMA ROAD

OAKLAND CA 95607 Contracet No: 04-0120F4

04-5F-80-13.2113.9

Dear: Mr. Charifcs Kanapicki Job Name: SAS Supersiruciure
Attention: Mr. Thomas Nilsson  Project/Fabrication Manager Document No: 05.02.06-000326
Subject: NCR No, ZPMC-0331

Reference Description:  lnproper Welding Praclices on SP207

The atlached Non-Conformance Report describes an occurrence where the contracior did not comply with a requirement of the conlract documenl as
indicated below:
Muterial or Workmanship not in confonnance with contract documents.
Quality Control (QC) not performed in conformance with contracl docurments,
J Recurring QC issue that constituies a systematie problem in quality control
0 Non- Conforinance Resolved.
Marerial Location: Xbeam Lift:  §2
Remarks:
During random in-process visual inspection on Side Plate (SP207). Caltrans Quality Assurance (QA) Inspecior observed the followang:
1. Plates X209F do not have 10mm snipe a: interface areas with plates X209E as per detail Sheet No. SP207
2. Bmu fillel weld was not completed full length of plate X209E 2s detailed,
3. Arc strikes are Jocated on plare X209E.
4. Undercut on weld SP207-01 2-059 measured 3mm in depth.
Action Required and/or Action Taken:
Submit repair procedure for approvel,

Transmitted by; Bill Howe
Attachnents; ZPMC-0331

ce: Rick Morrow, Gary Pursell, Peter Siegenthaler, Staniey Ku, Brian Boal, Doug Coe, J2son Tom, Conlract Files, Ching Chao
File: 05.03.06

K 0505 06000328 NCT
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STATE OF CALIFORNIA-BUSINESS TRANSPORTALTION AND HOUSING AGENCY Arnold Schwarzenegger, Govermnor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES }
Office ol Siructural Materials 5 by

Quality Assurance and Source Inspection

Contract #: 04-0120F4

Bay Area Branch

660 Walnut Ave.St. 150 Cty: SF/ALARte: 80 PM: 13.2/13.9
Vallejo, CA 84592-1133 File#: 69.258

{707) B48-5453 s

{7G7) 649-5493

QUALITY ASSURANCE — NON-CONFORMANCE REPORT

Location: Changxing Island, Shanghai, PRC Report No: NCR-000357
Prime Contractor: American Bridge/Fluor Enterprises, a IV Date: 13-Jul-2000
Submitting Contractor: Zhenhua Port Machinery Company, Ltd (ZPMC), Changxing Island =~ NCR # ZPMC-0331

.
e
B )

). TL-15.Quaiity Assurance — Non- Conformance Repor:

Type of problem:

Welding Concrete [J Other O

‘Welding Curing (0 Procedural [J  Bridge No: 34-0006

Joint fit-up [ Coating [ Other O  Component:Side Plate

Procedural [ Procedural []1 Description:

Reference Description: Improper Welding Practices on SP2(7

Description of Non~-Conformance:

During random in-process visual inspection on Side Plate (SP207), Caltrans Quality Assurance (QA) Inspector
observed the following:

1. Plates X209F do not have 10mm snipe at interface areas with plates X209E as per detail Sheet No. SP207.
2. B fillet weld was not completed full length of plate X209E as detailed.

3. Arc strikes arc located on plate X209E.

4, Undercut on weld SP207-012-059 measured 3mm in depth.

For further details see attached photos and applicable reference below.

Page lof 2



———— e

QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
{ Continwed Page 2 of 2 )

T &
SR ey

Applicable reference:

I) Detail Sheet #5P207 3

Who discovered the problem:  Naddi Sandeep Kumar.

Name of individual from Contractor notified: Hui Gui Hua
Time and method of notification: 15:00 / Verbal

Name of Caltrans Engineer notified: Ching Chao

Time and method of notification: 08:00 / Verbal

QC Inspector's Name: Chen Chih Chien

Was QC Inspector aware of the problem: L] Yes 4 No
Contractor's proposal to correct the problem:

Comments: _

This report is for the pur; ose of determining conformance with the contract docurnents and is net for the
purpose of making repair or fit for purpose recommendations. Should you require recomnmendations
concerning repairs or remedial efforts please contact Mazen Wahbeh, (81 8) 292-0659, wha represents the
Office of Structural Materials for your project,

Inspected By:  Simonis,Jim QA Inspector

Reviewed By: Wahbeh, Mazen SMR

?ﬁ Ti. 13.Qualite Assurance - Non-Cenforniance Rapoit Page 2gf 2
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REPORT OF

MAGNETIC PARTICLE
BB R B R

EXAMINATION

REPORT NO. %438 B787-MT-11743

DATEH#i 2009.06.17

PAGE OFW& 113 Revision No: 0

PROJECT NO. — CONTRACTOR: ™ CALTRANS
ITRHS: " P
DRAWING NO. SP207A CALTRANS CONTRACT NO.: 04.0120F4
BlS: 0BG WEB PLATE CB12 mATRSS .
{REFERENCING CODE ACCEPTANCE STANDARD |PROCEDURE NO. CALIBRATION DUE DATE
S IMTED HRIRE BFGS BRERZM
AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 2857 2009
EQUIPMENT &% MANUFACTURER #i# i MODEL NO. &€ SERIAL NO. E4ES
[MT YOKE PARKER B310S 5385 5617 5620
IMAGNETIZING METHOD Continuous magnetic yolke |CURRENT A6 '
RBifb A . [T Th e 7] Bt
PARTICLE TYPE Dry magnet powder YOKE SPACING
o 70~150mm
e A ki FrRiH WM E
E - =
MATERIAL TO BE YWELDING 1254k Material & thickness A709M-345T2-X
EXAMINED O CASTING %4 o+, E R
i R O FORGING it ' 14/25 mm
WELDING PROCESS TYPE OF JOINT
: FCAW T-JOINT
RETTE ReRm
WELD 1.D s LR ACCEPT REJECT REMARKS
)5”_@3,&;%} INDICATION TYPE LENGLEN ey B jE #E
SP207-012-020 *
SP207-012-019 *
SP207-012-018 *
SP207-012-017 %
SP207-012-016 *
SP207-012-015 *
SP207-012-014 *
SP207-012-013 *
SP207-012-023 ACC. 100%MT
SP207-012-024 %
SP207-012-028 *
SP207-012-029 *
SP207-012-035 *
SP207-012-036 %
SP207-012-038 ACC. 100%MT

EXAMINED BYZX4R

iy
(Gin (JLM ir"-Q/I‘

REVIEWED BY ##

S,_ah 6)\011.&1 choa g

Lo S

Tag Chaowel
LEVEL-Il SIGN%& / DATERM <R 1) LeveLtl  sion U DATERM ‘&) - é){ ] )
JREEIE / QCM - Fi/TCUSTOMER - l =

1§T5|GN/DJU}DATE Fﬁ_pgrél/i@

%% SIGN / Bl DATE

e L T I TR T

(FORM# ZPQC-MTO01)




EXAMIMNED BYZE4E

Tag Chaowei

7;;\ Ches\wogf

REVIEWED BY &

REPORT OF MAGNETIC PARTICLE EXAMINATION
TR R J AR

REPORT NO. i &€ B787-MT-11743 DATER i 2009.06.17 PAGE OFWS 23 Revision No: 0

PROJECT NO. E———- CONTRACTOR: CALTéANs

TE%S: " iilfal

DRAWING NO. SP207A CALTRANS CONTRACT NO.: T—

EE: OBG WEB PLATE.CB12 mHIERS

REFERENCING CODE ACCEPTANCE STANDARD |PROCEDURE NO. CALIBRATION DUE DATE

SR D HZRRRE BREHRY R ES

AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 2857 2009

EQUIPMENT &% MANUFACTURER $ip§ MODEL NO. 43¢ SERIAL NO. 442

MT YOKE PARKER B310S 5305 5617 5620

MAGNETIZING METHOD Continuous magnetic yoke |[CURRENT e

R M 240

PARTICLE TYPE Dry magnet powder YOKE SPACING 05150

BB 2T FR# RAmME A

MATERIAL TO BE Y WELDING : i i

B Material & thickness ATOOM-3ABTIN
EXAMINED O CASTING %4F T4, L
BEHE O FORGING i 14/25 mm
_ |WELDING PROCESS —_ TYP[E OF JOINT y——
R o)
WELD 1.D S T ACCEPT REJECT REMARKS
ReEmE INDICATION TYPE pEialis B Jhilk P

SP207-012-039 +
SP207-012-048 *
5P207-012-049 P
SP207-012-032 *
SP207-012-033 *
SP207-012-040 ACC. 100%MT
SP207-012-041 g
5P207-012-043 *
SP207-012-044 *
SP207-012-054 %
SP207-012-055 *
SP207-012-058 +*
SP207-012-059 ACC. 100%MT
SP207-012-012 *
SP207-012-011 &

R ——

LEVEL-1l SIGM%4 / DATERM &{%4};[7

LEVEL-Il SIGN

41¢m Qﬁ]ﬂ)[ C.Ltcmg

]
DATERY] ] >0 /
{

Hir2E / acv

-

T e

F SIGN J B DATE 6—@ Q:@{\Q—p
/

(FORM# ZPQC-MT01)

B FCUSTOMER

N il

25 SIGIH / B DATE




REPORT OF MAGNETIC PARTICLE EXAMINATION

g ol =
REPORT NO. L4742 B787-MT-11743 DATEH#§ 2009.06.17 PAGE OFm 3/3 . Revision No: 0
PROJECT NO. —— CONTRACTOR: CALTRANS
TEHS: i A
DRAWING NO. SP207A CALTRANS CONTRACT NO.: S—
2= OBG WEB PLATE CB12 MM TEGHE i
REFERENCING CODE ACCEPTANCE STANDARD |PROCEDURE NO. CALIBRATION DUE DATE
EHEFTET HEAE BFRE {3 R R TE RN
AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Doc. 2857 ,2009
EQUIPMENT #t#& MANUFACTURER #i# 1 MODEL NO. #3§H2 SERIAL NO. Z#EEHE
MT YOKE PARKER B310S 5395 5617 5620
MAGNETIZING METHOD Continuous magnetic yoke |CURRENT AC
[k S RS B
PARTICLE TYPE Dry magnet powder YOKE SPACING ——
Rt FRE ek (] B mm
RIAL TO BE ! i i
[MATE v WELDING 124 Material & thickness ATOSM-345T2-X
EXAMINED O CASTING #4 52 WU
il C FORGING i 14125 mm
WELDING PROCESS TYPE OF JOINT
| FCAW T-JOINT
T HRaEdeR
DISCONTINUITY R4tk
WELD 1.D. TEnenT el ACCEPT REJECT REMARKS
AL R INDICATION TYPE LI e iEl &
i ay
SP207-012-010 *
SP207-012-009 e
SP207-012-008 o
SP207-012-007 *
SP207-012-0086 *
SP207-012-005 *
SP207-012-004 %
SP207-012-003 %
/| 8P207-012-002 "
SP207-012-001 *

AFTER HSR1 (B) - 6746

*8P207-012-023, SP207-012-038. SP207-012-040. SP207-012-059
which is the result of required 10% MT.
#*5P207-012-023, SP207-012-038. SP207-012-040. SP207-012-059

ZIRE| T MHERAT10% MR,

were MT inspection and ACC,

REEZMTHIR &8, B BRI

EXAMINED BYF £

Tan Chaowei

{/ﬁrm [l {ﬂ&ﬂw

LEVEL -1l SIGN %4&

[U’bt\>

REVIEWED BY & #

LEVEL-II SIGN I DATEEI

A1)

EiHEHE / QCM

_Zﬁ/_/z?/k—'\

FF SIGN/ Bl DATE Q—M O B i 2

A~ CUSTOMER

%5 SIGN / H i DATE

(FORN# ZPQGC-MTO1)




Nonconformance
Report

PREUHHRE
Project Name: 3.F.O.B.B NCR Number:
BES REMMAEISE | NCR#H: NCR-B-240 (ZPMC-0351)
Item:  Excessive weld size on Item Number: | Drawing: - 9
single pass welds on in=F EE, 0BG FBOII
OBG Floorbeams . OBG FBOI
| AEHEE: BWAMAR A ]
Location: OBG FB Date:
ME:  BAYY H i 2009-8-21 )
De;;iptiun of Nonconformance:
AFFE TURASHR:

During random in-process visual inspection of floorbeam FB011-030-020,041, FB011-033-034
FBO011-028-034, Caltrans Quality Assurance (QA) Inspecior observed single pass fillet welds that exceeded
the maximum allowable single pass weld size of 9mm. The weld sizes measured approximately 12mm and
I14mm.

it 5 ST IBAR B 4% FB011-030-020, 041, FBO11-033-034, FBO11-028-034 44 H B &R, #
REESHBIRART AT AWM 9 32K, 9IRK/NY 12~14 ZEK,

Work By: =~ ) Prepared hy:} f\u{/m Reviewed by QCE: / 7,.11/%1,5;
HLH: [ jian e L% R TR g/y/ [

00 Drawing Error [0 Material Defecet [ Fabrication Error [ Other [
 mEmmR RRSE e e

_l)qi:;;usition: O Useasis 1 Repair O Rejeet
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2l

Prepared by: _ Approved by QCA:

R : 3 2 FE bt

Reason for Nonconformance: ;
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DEPARTMENT OF TRANSPORTATION - District 4 Toll Bridge
333 Burma Road ) )
gl Oakland CA 94607
offrons Tel: Fax:

NON-CONFORMANCE REPORT TRANSMITTAL

To: AMERICAN BRIDGE/FLUOR, A IV Date: 16-Aup-2009

375 BURMA ROAD

OAKLAND CA 95607 Contract No: 04-0120F4

04-8F-§0-13.2/ 139

Dear: Mr. Charles Kanapickr Jeb Name; SAS Superstructure
Afttenition: M. Thomas‘Nilssnn Praject/Fabrication Manager Document No: 05.03.06-000340
Subject: NCR No. ZPMC-(1351

Reference Description:  Excessive weld size on single pass welds on OBG Floorbenms

The attached Non-Conformance Report describes an oceurrence where the contrictor did not camnply with  requirement of the conmract document as
indicaled below:
M Material or Workmanship not in confonnance with contract documenis.
Quality Control {QC) not performed in conformance with contract documents
J Recurring QU issuc thal constitutes a systenntic prablem in quality control,
D Non-Conformance Resolved,
Material Location: 0BG Life:
Remarks:
During random in-process visual inspection of Floor Beawis FBOI 1-030-020,041. FB011-033-034, FRO11-028-034, Calizans Quaiity
Assurance (QA) Inspector observed single pass fillet welds that exceeded the maximum allowable single pass weld size of Ymm. The
weld sizes measured approximately 12mm and 14mom,
Action Required and/or Action Taken:

Submir weld repair to engineer for review,

Transmitted by: Bill Howe
* "achments: ZPMC-0351

cc: Rick Morrow, Gary Purscll, Peter Siegenthaler, Stanley Ku, Brian Boal, Doug Coc, Jason Tom, Contract Files, Ching Chao
File: 05.03.06

T/ 050105-000340NCT Pags:Fof 4



STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT QF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES !
Office of Structural Malerdals L

Quality Assurance and Source Inspection e ;
Contract#: 04-0120F4

Bay Area Branch

B90 Walnut Ave St. 150 Cty: SF/ALARte: 80 PM: 13.2/13.9
Vallejo. CA 94592-1133 s s
(707) 849-5453 File#:  69.25B

(707) 649-54y3

QUALITY ASSURANCE -- NON-CONF ORMANCE REPORT

Location: Changxing Island, Shanghai, P.R. China Report No: NCR-000377
Prime Contractor: American Bridge/Fluor Enterprises, a JV Date: 03-Aug-2009
Submitting Contractor: Zhenhua Port Machinery Company. Ltd (ZPMC), Changxing Island ~ NCR #: ZPMC-0351

Type of problem:

Welding Concrete (3 Other (W

Welding (4 Curing  [J Procedural [J Bridge No: 34-0006

Joint fitup [J Coating [ Other O  Component: OBG Floor Beam Sub-assembly
Procedural [J Procedural (O] Description:

Reference Description: Excessive weld size on single pass welds on OBG Floorbeams

Description of Non-Conformance:

During randow in-process visual inspection of Floor Beams FB011-030-020,041, FBO} 1-033.034,
FB011-028-034, Caltrans Quality Assurance (QA) Inspector observed single pass filler welds that exceeded the
maximum allowable single pass weld size of 9mm. The weld sizes measured approximately 12mm and |4mm.

T T
ik VL -t
- b

‘».u.',o-

Applicable reference:

Approved WPS # WPS—B - T~ 2133

Who discavered the problem: Dhanasingh Sulanthan

Name of individual from Contractor notified: Wang Wen Bin
Time and method of notification: 1500 hours, verbal

Name of Caltrans Engineer notified; Ching Chuo

Time and method of notification: 0800 hours, verbal

QC Inspector's Name; Zhan Hat Feng

Was QC Inspector aware of the problem:

‘hz_ TL-15 Quulity Asswronce — Non-Conformance Reporr Page 1of 2



QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
{ Continwed Page 2 of 2 }

I ves[d No
Coutractor's proposal 1o correct the problem:
N/A
Commenrs:
This report is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial effonts please contact Mazen Wahbeh. +(86) 134.7247 7571, who represents the
Office of Structural Materials for your project.

Inspected By: . TsangEric : SMR

Reviewed By: Wahbeh,Mazen SMR

‘;ﬁ’;__ T1-15.Quality dssurance - Non-Confurmance Reporr Fage 35D
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REPORT OF MAGNETIC PARTICLE EXAMINATION

TEEA H B4R &5

REPORT NO. 11 %42 B787-MT-12826 DATEH 1 2009.08.08 PAGE OFHG 1/1 Revision No: g
PROJECT NO. —_— CONTRACTOR; CALTRAKS

IE%E: ) =R

DRAWING NO, FB11 . CALTRANS CONTRACT NO.: —

ziE=N 0BG 10TH LIFTING FLOOR BEAM |mMTE&E )

REFERENCING CODE ACCEPTANCE STANDARD |PROCEDURE NO. CALIBRATION DUE DATE
BN BT BFEae R ET N

AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 287 2009

EQUIPMENT # % MANUFACTURER #3275 MODEL NO. #s58 SERIAL NO. k42

MT YOKE PARKER B310S 5395 5617 5620
MAGNETIZING METHOD Continuous magnetic yoke |CURRENT AC

Bt MR s B

PARTICLE TYPE Dry magnet powder YOKE SPACING

' 70~150mm

i TrRE® R e

MATERIAL TO BE VWELDING &4 Material & thickness AT09M-345T2.X

EXAMINED 0O CASTING &4 6, ELHE

BrFiEE 0 FORGING 4% : © 14/20 mm

WELDING PROCESS L— TYPE OF JOINT TIBIHT

R Bk

DISCONTINUITY Feif g4
WELD I.D. TENeTT ] ACCEPT REJECT REMARKS
B e INDICATION TYPE P B BI: 14 £
i b2
FB011-028-034 ACC. 100%MT
FB011-030-033 ACC. 100%MT
FB011-030-042 ACC. 100%MT
FB011-033-033 ACC. 100%MT
FB011-033-034 ACC. 100%MT
AFTER B- WR 6867
BLANK
EXAMINED BYEix REVIEWEERBY
Zhao Chenggong 2/[\"& e d@k- 01”"{7 )u/\ <Sh Y {‘/L '
LEVEL-Il SIGN %% |/ DATEAM 59%__30& dg LEVEL-Il  sIGN / ﬂATEE;{E ( 051 J‘%\SX
RS / Qem h E A CUSTOMER
4//‘2’/"‘ —
%F SIGN/ Hj DATE e % SIGN/ A JIj DATE
{ e 4

(FORM# ZPQC-MT01)
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REPORT OF MAGNETIC PARTICLE EXAMINATION

ey QCMM

B SIGN/ B DATE \

AR R
REPORT NO. {44352 B787-MT-12679 DATEER i 2009.08.01 PAGE OFTIfY 1/2 Revision No: 0
PROJECT NO. CONTRACTOR:
06-78 CALTRANS
TG ZP06-787 Ny
DRAWING NO. FB11 CALTRANS CONTRACT NO.:
04-0120F4
e, OBG 10TH LIFTING FLOOR BEAM | TE®S
REFERENCING CODE ACCEPTANCE STANDARD  |PROCEDURE NO. CALIBRATION DUE DATE
SEMERD B2 BFgE BB ER MM
AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 28°T 2009
EQUIPMENT #% MANUFACTURER 35T MODEL NO. #®#% SERIAL NO. iEdEss 2
MT YOKE PARKER B3105 5395 5617 5620
MAGNETIZING METHOD Continuous magnetic yoke |CURRENT e
M7 : RESER  eik A i
. PARTICLE TYPE Dry magnet powder YOKE SPACING 70~150mm
g i) F RS My e
MATERIAL TO BE VWELDING f2& Material & thickness AT09M-345T2-XIA709M-345F 2.X
EXAMINED O CASTING %4t B, R
R o) O FORGING {gi& 12/14/18/20/30 mm
WELDING PROCESS TYPE OF JOINT
FCAW T- JOINT
GEFE b i)
DISCONTINUITY A4t it
WELD I.D. TEnGTiT ] ACCEPT REJECT REMARKS
HenE e INDICATION TYPE s B2 181 B
b em
FB011-028-001 ACC. 100%MT
FB011-028-002 ACC. 100%MT
FBO11-028-003 ACC. 25%MT
FB011-028-005 ACC. 25%MT
FB011-028-006 ACC. 25%MT
FB011-028-007 ACC. 25%MT
FB011-028-008 ACC. 25%MT
FBO011-028-009 ACC. 25%MT
FB011-028-011 ACC. 25%MT
FB011-028-012 ACC. 25%MT
FBO011-028-015 ACC. 25%MT
FB011-028-016 ACC. 25%MT
FB011-028-017 ACC. 25%MT
FB0O11-028-018 ACC, 25%MT
FB011-028-019 ACC, 25%MT
EXAMINED BY & f REVIEW{D BY # i L
Zhao Chenggong M\WG‘/‘”‘B* wn, ém’\% oLy o, F. u/
LEVEL-Il SIGNEL / DATERM "f o } LEVEL-l  siGn - DATEE ]
A~ CUSTOMER /

% SIGN/ A DATE

(FORM# ZPQC-MTO1)

}p o,e-,,b ‘/M




z = REPORT OF MAGNETIC PARTICLE EXAMINATION
T A R R 45
REPORT NO. #4434 B787-MT-12679 DATEHR 1 2009.08.01 PAGE OFMI% 2/2 .. |Revision No: 0
PROJECT NO. — CONTRACTOR;: ——
TEHE: ) il
DRAWING NO. FB11 CALTRANS CONTRACT NO.:
04-0120F4
zig=1 OBG 10TH LIFTING FLOOR BEAM | Ti@E &
REFERENCING CODE ACCEPTANCE STANDARD  |PROCEDURE NO. CALIBRATION DUE DATE
B G B iR Erss BB A B
AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 28°7 2009
EQUIPMENT 8 % MANUFACTURER %7 MODEL NO. #za8 SERIAL NO. iE4h 8
MT YOKE PARKER B310S 5395 5617 5620
MAGNETIZING METHOD Continuous magnetic yoke |CURRENT AC
b7 B ! M e ik B .
. PARTICLE TYPE Dry magnet powder YOKE SPACING P
B AR TR B4R (a8
MATERIAL TO BE VWELDING #8&4 Material & thickness AT09IM-345T2-XIATOIM-345F 2.
EXAMINED O CASTING &4 B4, i
rtiilpap ot O FORGING @i 12/14/18/20/30 mm
WELDING PROCESS TYPE OF JOINT
FCAW T- JOINT
R ok Lopil]
: DISCONTINUITY Av i 11
WELD I.D. TENGTHT o] ACCEPT REJECT REMARKS
JEg e INDICATION TYPE e g Bl i
1R 2
FBO011-028-020 ACC. 25%MT
FB011-028-024 ACC. 100%MT
FB011-028-025 ACC. 100%MT
FB011-028-033 ACC. 25%MT
FB011-028-034 ACC. 25%MT
FB011-028-041 ACC. 25%MT
FBO011-028-042 ACC. 25%MT
FB011-028-046 ACC. 100%MT
FB011-028-045 ACC. 100%MT
BLANK

EXAMINED BY 4%

Zhao Chenggong

Wt Chon

LEVEL-Il SIGN %% DATEE’JE?‘LMO

aw(.aﬁ“-nl

REVIEWED BY ap Wi
Sun_Gowy M

LEVELI  SiGN |

DATER 1

gt

MtEE / Qcm

s e AP

£F SIGN/ F il DATE Mj?’? iy ™

K

Al A CUSTOMER

[

T SIGN/ H DATE

(FORM# ZPQC-MTO01)




G: :SB REPORT OF MAGNETIC PARTICLE EXAMINATT ON
Y E—— %
TR P 45
REPORT NO. 3 &% S B787-MT-12680 DATER } 2009.08.01 PAGE OFWL 1/2 Revision No: 0
PROJECT NO. CONTRACTOR:
06-78 CALTRANS
TEEE: EPOB-Far A
DRAWING NO. FB11 CALTRANS CONTRACT NO.: .
EiE=N OBG 10TH LIFTING FLOOR BEAM  |im#i| T s )
REFERENCING CODE ACCEPTANCE STANDARD  |PROCEDURE NO. CALIBRATION DUE DATE
24 HERE BFHEE BRI R ol
AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 28°7 2009
EQUIPMENT & % MANUFACTURER %13 7% MODEL NO. #3438 SERIAL NO., g8
MT YOKE PARKER B310S 5395 5617 5620
MAGNETIZING METHOD Continuous magnetic yoke |CURRENT AC -
BEfh A i M e FLHfE
PARTICLE TYPE Dry magnet powder YOKE SPACING 20~150mm
g gl Fri# R EE
MATERIAL TO BE VWELDING #7&#; Material & thickness A709M-345T2-X/A709M-345F 2.
EXAMINED O CASTING #1{ B, =
FAEiE g o U FORGING 1% 1214/18/20/30 mm
WELDING PROCESS TYPE OF JOINT
FCAW T- JOINT
A FREETY
DISCONTINUITY Avs%4
WELD 1.D. ekt TenGTes] ACCEPT REJECT REMARKS
Bpme INDICATION TYPE 1 =2 Eillid £k
8w 2
FB011-030-001 ACC. 100%MT
FB011-030-002 ACC. 100%MT
FB011-030-003 ACC. 25%MT
FB011-030-005 ACC. 100%MT
FBO011-030-008 ACC. 100%MT
FB011-030-007 ACC. 25%MT
FB011-030-008 ACC. 25%MT
FBO011-030-009 ACC. 25%MT
FB011-030-011 ACC. 25%MT
FB011-030-012 ACC. 25%MT
FB011-030-015 ACC. 25%MT
FB011-030-016 ACC. 25%MT
FB011-030-017 ACC. 25%MT
FB011-030-018 ACC. 25%MT
FB011-030-019 ACC. 25%MT
EXAMINED BY £i& REVIEWED BY #i
Zhao Chengqong m 05* \M’\ ’LWM \3{" o I
LEVEL -1l SIGN ﬁ@ !  DATER# 7(1 I LEVEL-l  SIGN D’ATEE{ m (
B2H / acm 4/ F FCUSTOMER
BF SIGN/ H i DATE M Ji @f ¥ SIGN / F }fj DATE

(FORM# ZPQC-MT01)



=Ty REPORT OF MAGNETIC PARTICLE EXAMINATION
e »
R s
REPORT NO. {4545 B787-MT-12680 DATEH i 2009.08. .01 PAGE OFW 22  [Revision No: 0
PROJECT NO. o— CONTRACTOR —
THERS: ) R P
DRAWING NO. FB11 CALTRANS CONTRACT NO.: —
B OBG 10TH LIFTING FLOOR BEAM | Tma ]
REFERENCING CODE ACCEPTANCE STANDARD  |PROCEDURE NO. . CALIBRATION DUE DATE
B HTE BRI EFms BB B E 7 3
AWS D1.5-2002 AWS D1.5-2002 ZPQC-MT-01 Dec. 28°7 2009
EQUIPMENT & % MANUFACTURER #i& MODEL NO. #3435 SERIAL NO. iR
MT YOKE PARKER B310S 5395 5617 5620
MAGNETIZING METHOD Continuous magnetic yoke |CURRENT AC
Rth 7 i ‘ R Hif
PARTICLE TYPE Dry magnet powder YOKE SPACING
: 70~150mm
i G ES FREH R4 (A1 5E
MATERIAL TO BE Y WELDING 124 Material & thickness
T09M-345T2-X/A709M-345F2-
EXAMINED O CASTING #+44 3, T A AT N N
itk sl O FORGING {&1% 12114/18/20/30 mm
WELDING PROCESS TYPE OF JOINT
FCAW : T- JOINT
BiE pulatobii)
DISCONTINUITY Fig gt
WELD I.D, TENGTAT o] ACCEPT REJECT REMARKS
gl YR INDICATION TYPE &I g i £
R A
FB011-030-020 ACC. 25%MT
FB011-030-024 ACC. 100%MT
FB011-030-025 ACC. 100%MT
FB011-030-033 ACC. 25%MT
FB011-030-034 ACC. 25%MT
FB011-030-041 ACC. 25%MT
FB011-030-042 ACC. 25%MT
FB011-030-046 ACC. 100%MT
FB011-030-045 ACC. 100%MT
BLANK
EXAMINED BY £ 7,L REVIEWED BY w1
Zhao Chenggong C\JO(IAW\X‘I"“? X <u,¢\ GMM v 8 Uz
LEVEL-Il SIGN&ES / DATEEUP A- LEVELI  sigN 7 J%TEEU%J}
Hit&m / acm :AM F FCUSTOMER
s
%< SIGN/ A lj DATE M ’?uﬂ / B SIGN/ B DATE

(FORM# ZPQC-MTO01)



STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspection

Contract #: 04-0120F4
Bay Area Branch -

690 Walnut Ave.St. 150 Cty: SF/ALA Rte: 80 PM: 13.2/13.9

Vallejo, CA 94592-1133 Fi |e # XX.25A
(707) 649-5453 . AX.LOf

(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE RESOLUTION

Location: Changxing Island, Shanghai, P.R. China Report No: NCS-000390
Prime Contractor: American Bridge/Fluor Enterprises, a vV Date  25-Dec-2009
Submitting Contractor: Zhenhua Port Machinery Company, Ltd (ZPMC), Changxing IslandNCR #. ZPMC-0351

Type of problem:

Welding Concrete [1 Other []
Welding Curing [J Procedural [J  BridgeNo: 34-0006
Joint fit-up [J Coating L1 Other (]  Component:

Procedural [ Procedural [ Descripton:

Date the Non-Conformance Report waswritten:  03-Aug-2009

Description of Non-Conformance:

During random in-process visual inspection of Floor Beams FB011-030-020,041, FB011-033-034,
FB011-028-034, Caltrans Quality Assurance (QA) Inspector observed single pass fillet welds that exceeded the
maximum allowable single pass weld size of 9mm. The weld sizes measured approximately 12mm and 14mm.
Contractor's proposal to correct the problem:

ZPMC is providing documentation to show the affected areas have been repaired, tested and found acceptable.

Corrective action taken:
The weld in question has been repaired with acceptable NDT result and documentation.
Did corrective action require Engineer's approval ? [] Yeslvl No

If so, name of Engineer providing approval: Date:
|s Engineer's approval attached? [] Yesl¥l No
Comments:

Thisreport is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Mazen Wahbeh, +(86) 134.7247.7571, who represents the
Office of Structural Materials for your project.

I nspected By: Simonis,Jim Quality Assurance I nspector

Reviewed By: Wahbeh,Mazen QA Reviewer
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